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i d BT AL SBC-BO8 36V 504Wh
B S 4 AR Chinese
Name of Sample | s 5 Li-ion Battery SBC-B08 36V 504Wh
English
T bf 5 1116120093
Sample No.
P KEHT (D A RAT
Consignor /
Yl Vi ARYHT CEBO HRAF
Manufacturer /
- BAE (CETRRIIEMMENE RRAEEEI)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
. BAE (TR RIEMENDS RRARETI
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
o SN .
A**"" ML S BN
ppearance Black Plastics cement shell
% B B 2016-12-06 AL B 2016-12-08 ~ 2017-01-05
Accepted Date Test Date
Kol B TR BE AL ; R R et SN M B b 7 H BRSSO
L Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Qvercharge, Forced discharge
LR, ZFEMTAREE CETREBRYEHMEDNTE REAFREFM)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. SFRHEEK .
SI4E4  |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
A3 H B (Date e ‘@Uﬁ?/ﬁﬁ
£z B 7% H A H it ZH Rechargeable Lithium Battery. / w @;\"
Comment * %;
} \ &b
S R / g A |
. \Té'/ 215500
Consignor
Address Post Code
Wk VAN CEA %g,i Gtk ﬁ i+
Approver: d 'W/' Checker: Compiler: >
RH

Title: BB TFEIW (Vice chief engineer)
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P i S g R %
F5 AT B 4 AR A BB RBATF R KoM sk B AR ety
Name of Test Standard requirement or The .
No. torms Clause Number of Standard Test Result | Conclusion | Remark
E%E;E «%?ﬁ@%%}@%%}@ﬂ% ey |
. F ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 71 38 1
1 Egﬁm 38.3 W T.1 S)l(;elj1 /?Ependix 1 =y /
Altitude UN Manual of Tests and Criteria Section p d
simulation ST/SG/AC. 10/11/Rev. 5/Auend. 1&Amend. 2 38. 3 asse
Test T.1
g%gﬁ ((?@"];fr’if‘ﬁﬁ;%}fimﬁ@;@iﬁ(ﬁ ey |
M3 FF) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 1 i35 2
2 A 38.3 WH T.2 sj';gﬁ /?spendix 2 & /
Thermal test UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 38. 3 5€
Test T.2
gﬁ ((%ﬂjf’li. ﬁ}‘i}%}l@%ﬂ@/ﬁ-iﬁ% ﬁﬁﬁﬁ%ﬂﬁ‘&
e - ST/SG/AC. 10/11/Rev. 5/Amend, 1&Amend. 2 | I t52 3
R} . ﬁzﬁj 38.3 WK T.3 SJ‘(:le"1 ﬁpendix 3 ok /
Vibration UN Manual of Tests and Criteria Section p d
ST/SG/AC. 10/11/Rev. 5/Auend. 1&Amend. 2 38. 3 asse
Test T.3
gﬁ@ «?eﬂif@pﬁﬁ%}amm;&ww RE A
y k) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 35 4
4 MI{E. 38.3 WH T. 4 szeuﬁl?%ppendix 4 é’% /
Shock UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T. 4
gﬁ;ﬂ ((/B‘Q:ijéil‘ﬁ%%i/@ﬁ%;@ﬁ(# IR
= ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | Jf1 ¥ 5
5 M‘%ﬂ% 38.3 W T.5 szgﬁipendix 5 é‘*@ /
External short |yN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.5
gg»@ (%Tﬁ@%%}@ﬁ%;@iﬂ# RIEFNFR
- ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | [ J$35 6
6 il 38.3 R4 T.6 S):(lamgpendix 6 A% /
Impact UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3 e
Test T.6
gﬁ' «%?ﬁl‘ﬁﬁ?%}?‘_ﬁ]%;&ﬂ% B bR T
3o F) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | Il 7
7 7R 38.3 Wi 1.7 ;Zemlipendix 7 1 /
Overcharge UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
/
Test T.7
%ﬁ «?@iﬁﬁﬁﬁ/%}@%%;@ﬁ(% R AR
e FAd ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | L35 8
8 AR 38.3 Wi 1.8 sjlélj lifpendix 8 g /
Forced discharge [un Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.8
Wl IR 35 RBEIRE : 18°C-22°C  FRIEIRSE - /%
Test Environment Ambient temperature:18°C-22°C;Ambient humidity:/%
Condition
BRRE )
N Test Item
I -
5 N
Subcontracted Test A OERE / R ok /
Condition Subcontracted | Name Post Code
Laboratory Hou ik / W, 7E /
Address Tel

\ _1LF o2 .
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A5 AR B 4 AR R BE A
1
No. Name of Test Items Altitude simulation
b A& N 1 X PO = o
*#‘wﬂn *::F“:rppﬂk,%}. 75&13‘4 FJ'J Befme '1'5&;%5 Aﬁel })ﬁ:%#ﬁi 5&'{]%%& .?1;'1&‘
U-R Sample Status RE TR RE Fr#H/E | Mass Loss | Residual | %
Sample Mass OCV Mass ocv OCV  {Other
No. /g IV /g v 1% 1% Event
001 | oo | 27945 | 4145 | 27940 | 4141 0. 02 99.90 | o
002 | yopor@hm | 21980 | 4ana7 | 27975 | 4141 0. 02 99.86 | ©
003 | oyt | 27955 | 4148 | 2795.0 | 41.43 0.02 99.88 | o
004 | joht® R | 27965 | 4148 | 2795.5 | 41.42 0. 04 99.86 | o
005 | socrerrcini® | 2t9r.5 | 4148 | 27970 | 4144 0. 02 99.90 | o
006 | soovcoroan® | 2r97.0 | 445 | 2796.5 | 4141 0.02 99.90 | o
007 | soovemorsa B | 27985 | 4141 | 2798.0 | 41.40 0. 02 99.98 | o
008 | socroprin® | 9797.5 | 4143 | 2797.0 | 4137 0. 02 99.86 | o
;L—F/E EThis spalceeftirttlear:;ukionally

HiE: LR V-IRA D-RIR R-2RE P-R K 0-L R, LARA. TR TBRE . TALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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R 0 WRAA LA | AR
No. Name of Test Items Thermal test
. . RI A Befor R G .
e | HRRA AT Before REE A | jp ik | fldE Sode
Ry Sample Status RE |FHRAE RE Fr#&-9 & | Mass Loss| Residual | L%
Sample Mass oCcv Mass ocv OCV  |Other
No. /g A /g A% 1% /% | Event
001 | joyepri®% | 27940 | 4141 | 2793.5 | 4141 0.02 | 100.00 | o
002 | e RR 1 or97.5 | ata1 | 2970 | 4141 0.02 | 100.00 | o
003 | joyoroimh® 127950 | 4143 | 2795.0 | 41.42 0. 00 99.98 | o
004 | oppont®hm 1 27955 | 442 | 2795.0 | 4141 0. 02 99.98 | o©
005 | sovciri® e 1 o797.0 | 4an4a | 27970 | 4141 0. 00 99.93 | o
006 | soovepriind | 2796.5 | 4141 | 2796.0 | 41.41 0.02 | 100.00 | o
007 | sovepiind | 2798.0 | 4140 | 2798.0 | 41.40 0.00 [ 100.00 | o
008 | sovepiint | 2797.0 | 4137 | 2797.0 | 41.39 0.00 | 100.00 | o
y\—FﬁFThis space intentionally

BiE: LR V-RA DR R-2RL PRk 0-R k. LBA. LMK, L4, AAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BRTE LA | H
No. Name of Test Items Vibration
) 32 s -
praa FER A RIEHT Before RIJE After FEERE | R AEE | B
%"%’““ Sample Status /ﬁ z Vil X Y= RE FF34-9, /& | Mass Loss | Residual 1)'1%»
Sample Mass oCv Mass OoCVv oCcV Other
No. /g A% /g Y% /% /% Event
001 | oy | 27935 | 4141 | 27945 | 4lo04 0. 00 99. 11 0
002 | oo | 2797.0 | 441 | 2798.0 | 41.04 0.00 99. 11 0
003 | oy 97950 | 4142 | 2795.5 | 4104 0.00 99. 08 0
004 | oyerodRE | 2795.0 | 4141 | 2796.0 | 4105 0. 00 99. 13 0
005 | ponmiai® ol 9797.0 | 4141 | 2797.0 | 41.05 0. 00 99. 13 0
006 | spovrorc B 1 2796.0 | 4141 | 2796.5 | 41.04 0. 00 99. 11 0
007 | goremesit o1 2798.0 | 4140 | 2798.5 | 41.03 0. 00 99. 11 0
008 | sovrrii® | ore7.0 | 4139 | 2797.5 | 4103 0. 00 99. 13 0
j\—ng EThiS space intentionally

GiEk: LR V-RA DMK R-KEL P-R K 0-A MR, RRA. LMK, A3Z. FaX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Fe5 . IR B 4 AR i
No. Name of Test Items Shock
s YN s
RIEA Bef RIEE Aft
*¥‘g’ *sz%},k;z& ikgﬁ\ 21l efore 5&4)1&1\ T er })ﬁ:%«‘}ﬁk %ﬂ’%‘%& -ﬁ\-'f&
95 Sample Sta:;us RE | FREE| BE F#&d, /| Mass Loss | Residual | £
Sample Mass OoCVv Mass oCcv ocv Other
No. /g A% /g A% 1% 1% Event
001 | qoycpoahi® 97945 | 4104 | 27940 | 4104 0. 02 100.00 | o
002 | jeyoriin® | 2798.0 | 4104 | 2798.0 | 4104 0. 00 100.00 | o
003 | oy B | 07955 | 4104 | 2795.5 | 4104 0. 00 100.00 | o
004 | jopercii® 1 9796.0 | 4105 | 2796.0 | 41.04 0. 00 99.98 | o
005 | gocvepire | 27970 | 4105 | 2797.0 | 41.05 0. 00 100.00 | o
006 | socveprrn® | 2796.5 | 4104 | 2796.5 | 41.04 0.00 | 100.00 | o
007 | sovepre i | 9798.5 | 41.03 | 2798.0 | 4103 0.02 | 100.00 | o
008 | soverrin® 1 21975 | 4103 | 2797.5 | 4103 0. 00 100.00 | o
J_Fé E}‘his spalceeftixttle;ﬁ(ionally

ik LR V-IRA DMK R PR K 0-RMk. LB, LMK, RRE. FAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

~—
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A% ; Kl B 4 7 51 o

No. Name of Test Items External short circuit
Hfa i GRS 5 R R R A AL
Sample No. Sample Status Max. Extern/eté:Temperature Other Event

001 lCYéngﬁ)féﬁlEged 96. 1 %

002 1cvéc§gﬁ$§$ged 56.2 0

003 1CYéc§Sﬁ$§1§ged 55.9 0

004 1CYéC§S§?§é§E:iged 56.0 0

005 5oc§gcgg§$§$ged 55. 7 0

006 socggc;ﬁ;% fkﬁli"ged 55.8 0

007 50c$8cgﬁﬁyézﬁ?;ged 59.8 0

008 50038%5%? ?xﬁged 55. 6 0
B Faxpy |This space intentionally Teft

blank

i D-MRAR R-#EL P-ARK 0-RMIk. BAK. GAZ.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Gl 6 BIRE LA | i
No. Name of Test Items Impact
> 8 ¥ 2 & 3E
G MR Mﬁgiﬁfmmg AL
Sample No. Sample Status w XtemﬁCTempel ature Other Event
1CYC 50%7% 5t
009 1CYC 50% Capacity 126. 4 0
1CYC BO%Z &
oo 1CYC 50% Capaci ty 124.1 0
1CYC 50%%¢ 5t
ol 1CYC 50% Capacity 125. 4 0
1CYC 50%74 &
o1z 1CYC 50% Capacity 124. 1 0
10YC 50%%% 5
013 1CYC 50% Capacity 114. 4 0
BLFE Y This space intentionally left

blank

Hid: DMK F-ARK 0-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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= ; ok 2104 S B O Y ¢

No. Name of Test Items Overcharge
T HRRE ARy
Sample No. Sample Status Other Event

014 1cyclzcgﬁﬁyé§jiged °

015 1C\’(1:Clzﬁﬁyéz§1§ged °

016 1CYéCgﬁﬁyécﬁh$ged 0

017 1c3((lzc}szi:’yé cﬁhiged 2

018 socggcggﬁfcﬁhiged °

019 50c§8c}ggﬁyé§$ged °

020 50035{8%%??&%(1 °

021 50CYCTEA TR H, 0

50CYC Fully charged

IR 2 This space intentionally left blank

Bk DR F-ALK O-fIR. AAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A\n. 4
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5 8 I B 4 AR SRR
No. Name of Test Items Forced discharge
B 5 IR & A AL
Sample No. Sample Status Other Event

022 1CYC II*‘CquClg;EﬁiﬁskcEEarged 0

023 10YC lf“?llcl'j:d%iﬁfcfarged 0

024 1CYC llgjﬁa%jéciﬁfcfarged 0

025 1cYC IFCquCl;;aécliéiﬁsﬁfarged 0

026 1CYC 113‘?}71015;6%1)?cfarged 0

027 1CYC ﬁ?cui(i%%iﬁfcf‘arged 0

028 1CYC IFCUXCI%%iﬁchEArged %

029 1CYC ﬁ%ﬁ%%iﬁskcfarged 0

030 1CYC lﬁ(iﬁcl?ﬁ?farged 0

031 1CYC gﬁ%%%iﬁstc?arged Y

032 S00YG ol 17?6%&?@“(3(1 0

033 50cyc5 Oﬁi‘y;ﬁ%ij?cfarged 0

=
034 50CYCS ()F%Cf;%iﬁfc?arged 0
035 50CYC5%CUY1C11;;JB%iﬁskcfarged 0
=

036 5OCYc50FCuY1017yD%Ec?arged 0

037 500Yc5%%%%%iﬁ§c?arged 0

038 5ocyc5(;«“?1c1?%iﬁfc?arged 0

039 50CYC5 OF%chl%f%i}?cEEarged 0

040 5oc¥c5 OF?lclgjd%iﬁfcfarged | 0

041 SOCYCSOF%YICI%%i?CEEarged 0

Bk DR PR K 0-AMBIR. RATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

O~ 8
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